

## Test Report

No.: SZTYR050413027/LP

Date: APR 28, 2005

Page 1 of 1

TOBON SCREWS CO., LTD.  
20<sup>TH</sup> NEW SUN INDUSTRIAL CITY,  
TANG XIA TOWN, DONG GUAN,  
GUANG DONG

Report on the submitted sample said to be XTB2 + 6GFJK 三价铬黑锌

Item No. : HM050411  
Sample Receiving Date : APR 26, 2005  
Testing Period : APR 27, 2005 TO APR 28, 2005

Test Requested : 1) Determination of Chromium content in the submitted sample.  
2) Determination of Hexavalent Chromium content in the submitted sample

Test Method : 1) Acid digestion. Analysis was performed by Inductively Coupled Plasma Atomic Emission Spectrometer (ICP-AES).  
2) With reference to EPA Method 3060A: 1996 and then analyzed by colorimetric method 7196A: 1992.

Results :

<u>Element</u>	<u>Black colored metal screw</u>
1) Chromium (Cr) (ppm)	263
2) Hexavalent Chromium (Cr <sup>6+</sup> )	< 2 ppm

Note : - < = Less than  
- ppm = mg/kg

\*\*\* End of Report \*\*\*

Signed for and on behalf of  
SGS-CSTC Ltd.



This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at [www.sgs.com](http://www.sgs.com). Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

SZL 3 2 8 3 4 9